SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

Appendix C. Radiated Spurious Emission

Temperature : 23.2~26.1°C
Test Engineer : Andy Yang, Karl Hou, Leo Liu, and BigShow Wang
Relative Humidity : 50.3~56.2%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2314.725 54.51 -19.49 74 41.65 27.83 16.06 | 31.03 | 353 133 P H
2385.285 43.93 -10.07 54 3114 27.63 16.15 | 30.99 | 353 133 A H
* 2412 112.58 - - 99.78 27.6 16.18 | 30.98 | 353 133 P H
802.11b
* 2412 109.51 - - 96.71 27.6 16.18 | 30.98 | 353 133 A H
CHO1
2351.475 53.67 -20.33 74 40.87 27.7 16.11 | 31.01 | 100 227 P \%
2412MHz
2385.075 42.78 -11.22 54 29.99 27.63 16.15 | 30.99 | 100 227 A \Y,
* 2412 104.85 - - 92.05 27.6 16.18 | 30.98 | 100 227 P \%
* 2412 101.87 - - 89.07 27.6 16.18 | 30.98 | 100 227 A \%
2340.66 53.57 -20.43 74 40.79 27.7 16.09 | 31.01 | 346 134 P H
2310.56 42.83 -11.17 54 29.98 27.83 16.05 | 31.03 | 346 134 A H
* 2437 110.36 - - 97.52 27.6 16.21 | 30.97 | 346 134 P H
* 2437 107.28 - - 94.44 27.6 16.21 | 30.97 | 346 134 A H
2497.76 52.68 -21.32 74 39.95 27.4 16.27 | 30.94 | 346 134 P H
802.11b
2483.9 42.75 -11.25 54 29.98 27.47 16.25 | 30.95 | 346 134 A H
CH 06
2362.36 53.41 -20.59 74 40.62 27.67 16.12 31 100 226 P \%
2437MHz
2310.7 42.53 -11.47 54 29.68 27.83 16.05 | 31.03 | 100 226 A \Y,
* 2437 104.72 - - 91.88 27.6 16.21 | 30.97 | 100 226 P \%
* 2437 101.61 - - 88.77 27.6 16.21 | 30.97 | 100 226 A \Y,
2484.39 53.57 -20.43 74 40.8 27.47 16.25 | 30.95 | 100 226 P \%
2497.06 42.52 -11.48 54 29.79 274 16.27 | 30.94 | 100 226 A \%
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* 2462 110.38 - - 97.58 27.53 16.23 | 30.96 | 340 135 P H
* 2462 107.26 - - 94.46 27.53 16.23 | 30.96 | 340 135 A H
2484.88 53.74 -20.26 74 40.97 27.47 16.25 | 30.95 | 340 135 P H
802.11b
2483.52 44.53 -9.47 54 31.76 27.47 16.25 | 30.95 | 340 135 A H
CH 11
* 2462 105.68 - - 92.88 27.53 16.23 | 30.96 126 227 P \%
2462MHz
* 2462 102.61 - - 89.81 27.53 16.23 | 30.96 126 227 A \%
2488.16 53.61 -20.39 74 40.9 27.4 16.26 | 30.95 126 227 P \%
2483.52 43.34 -10.66 54 30.57 27.47 16.25 | 30.95 | 126 227 A \%
* 2467 108.04 - - 95.23 27.53 16.24 | 30.96 | 339 134 P H
* 2467 104.9 - - 92.09 27.53 16.24 | 30.96 | 339 134 A H
2484.2 54.8 -19.2 74 42.03 27.47 16.25 | 30.95 | 339 134 P H
802.11b
2483.64 46.8 -7.2 54 34.03 27.47 16.25 | 30.95 | 339 134 A H
CH 12
* 2467 103.66 - - 90.85 27.53 16.24 | 30.96 148 225 P \%
2467MHz
* 2467 100.58 - - 87.77 27.53 16.24 | 30.96 148 225 A \Y,
2497.6 53.78 -20.22 74 41.05 27.4 16.27 | 30.94 | 148 225 P \%
2483.72 44.48 -9.52 54 3171 27.47 16.25 | 30.95 148 225 A \Y,
* 2472 105.37 - - 92.61 27.47 16.24 | 30.95 | 298 132 P H
* 2472 102.29 - - 89.53 27.47 16.24 | 30.95 | 298 132 A H
2487.52 56.27 -17.73 74 43.56 27.4 16.26 | 30.95 | 298 132 P H
802.11b
2483.84 50.19 -3.81 54 37.42 27.47 16.25 | 30.95 | 298 132 A H
CH 13
* 2472 100.69 - - 87.93 27.47 16.24 | 30.95 134 223 P \Y,
2472MHz
* 2472 97.7 - - 84.94 27.47 16.24 | 30.95 | 134 223 A \%
2484.84 55.15 -18.85 74 42.38 27.47 16.25 | 30.95 134 223 P \Y,
2483.92 46.34 -7.66 54 33.57 27.47 16.25 | 30.95 | 134 223 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 4824 38.44 -35.56 74 56.71 313 9.59 59.16 100 0 P H
CHO1
4824 38.68 -35.32 74 56.95 313 9.59 59.16 100 0 P \%
2412MHz
4874 37.74 -36.26 74 56.03 31.3 9.58 59.17 100 0 P H
802.11b
7311 42.98 -31.02 74 54.3 36.2 11.66 | 59.18 100 0 P H
CH 06
4874 40.17 -33.83 74 58.46 313 9.58 59.17 100 0 P \Y,
2437MHz
7311 42.07 -31.93 74 53.39 36.2 11.66 | 59.18 100 0 P \%
4924 38.64 -35.36 74 56.88 31.37 9.57 59.18 100 0 P H
802.11b
7386 44.1 -29.9 74 55.08 36.5 11.67 | 59.15 100 0 P H
CH11
4924 40.41 -33.59 74 58.65 31.37 9.57 59.18 100 0 P \Y,
2462MHz
7386 43.36 -30.64 74 54.34 36.5 11.67 | 59.15 100 0 P \%
4934 36.6 -37.4 74 54.86 31.37 9.56 59.19 100 0 P H
802.11b
7401 43.18 -30.82 74 54.12 36.53 11.67 | 59.14 | 100 0 P H
CH 12
4934 37.07 -36.93 74 55.33 31.37 9.56 59.19 100 0 P \%
2467MHz
7401 43.12 -30.88 74 54.06 36.53 11.67 | 59.14 | 100 0 P V
4944 36.97 -37.03 74 55.2 314 9.56 59.19 100 0 P H
802.11b
7416 43.33 -30.67 74 54.24 36.53 11.69 | 59.13 100 0 P H
CH 13
4944 36.42 -37.58 74 54.65 314 9.56 59.19 100 0 P \Y,
2472MHz
7416 42.48 -31.52 74 53.39 36.53 11.69 | 59.13 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.695 62.61 -11.39 74 49.84 27.6 16.16 | 30.99 | 353 150 P H
2390 49.47 -4.53 54 36.7 27.6 16.16 | 30.99 | 353 150 A H
* 2412 111.9 - - 99.1 27.6 16.18 | 30.98 | 353 150 P H
802.11g
* 2412 104.16 - - 91.36 27.6 16.18 | 30.98 | 353 150 A H
CHO1
2390 59.14 -14.86 74 46.37 27.6 16.16 | 30.99 | 100 229 P \Y,
2412MHz
2390 45.62 -8.38 54 32.85 27.6 16.16 | 30.99 | 100 229 A \%
* 2412 104.55 - - 91.75 27.6 16.18 | 30.98 | 100 229 P \Y,
* 2412 96.97 - - 84.17 27.6 16.18 | 30.98 | 100 229 A \%
2389.275 71.92 -2.08 74 59.31 27.6 6.24 3115 | 273 144 P H
2390 52.91 -1.09 54 40.3 27.6 6.24 31.15 | 273 144 A H
* 2417 115.21 - - 102.55 27.6 6.27 31.13 | 273 144 P H
802.11g
* 2417 107.72 - - 95.06 27.6 6.27 31.13 | 273 144 A H
CH 02
2389.065 66.51 -7.49 74 53.9 27.6 6.24 31.15 | 129 224 P \%
2417MHz
2390 48.8 -5.2 54 36.19 27.6 6.24 31.15 | 129 224 A \Y,
* 2417 109.54 - - 96.88 27.6 6.27 31.13 | 129 224 P \%
* 2417 102.27 - - 89.61 27.6 6.27 31.13 | 129 224 A \%
2387.42 53.7 -20.3 74 40.94 27.6 16.15 | 30.99 | 307 135 P H
2389.8 43.64 -10.36 54 30.87 27.6 16.16 | 30.99 | 307 135 A H
* 2437 114.94 - - 102.1 27.6 16.21 | 30.97 | 307 135 P H
* 2437 107.89 - - 95.05 27.6 16.21 | 30.97 | 307 135 A H
2489.78 55.64 -18.36 74 42.92 27.4 16.26 | 30.94 | 307 135 P H
802.11g
2483.62 43.45 -10.55 54 30.68 27.47 16.25 | 30.95 | 307 135 A H
CH 06
2351.3 53.22 -20.78 74 40.42 27.7 16.11 | 31.01 | 100 226 P \%
2437MHz
2387.42 42.68 -11.32 54 29.92 27.6 16.15 | 30.99 | 100 226 A \Y,
* 2437 110.33 - - 97.49 27.6 16.21 | 30.97 | 100 226 P \%
* 2437 102.61 - - 89.77 27.6 16.21 | 30.97 | 100 226 A \Y,
2486.21 53.3 -20.7 74 40.52 27.47 16.26 | 30.95 | 100 226 P \%
2483.5 42.91 -11.09 54 30.14 27.47 16.25 | 30.95 | 100 226 A \%
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* 2457 115.49 - - 102.84 27.53 6.31 3111 268 146 P H
* 2457 107.57 - - 94.92 27.53 6.31 3111 268 146 A H
2483.68 71.34 -2.66 74 58.72 27.47 6.33 311 268 146 P H
802.11g
2483.52 51.09 -2.91 54 38.47 27.47 6.33 311 268 146 A H
CH 10
* 2457 110.6 - - 97.95 27.53 6.31 3111 123 223 P \%
2457MHz
* 2457 103.31 - - 90.66 27.53 6.31 3111 123 223 A \%
2484.36 64.01 -9.99 74 51.39 27.47 6.33 311 123 223 P \%
2483.52 47.54 -6.46 54 34.92 27.47 6.33 311 123 223 A \%
* 2462 110.89 - - 98.09 27.53 16.23 | 30.96 100 102 P H
* 2462 103.55 - - 90.75 27.53 16.23 | 30.96 100 102 A H
2483.52 63.76 -10.24 74 50.99 27.47 16.25 | 30.95 100 102 P H
802.11g
2483.52 49.9 -4.1 54 37.13 27.47 16.25 | 30.95 | 100 102 A H
CH11
* 2462 106.36 - - 93.56 27.53 16.23 | 30.96 100 221 P \%
2462MHz
* 2462 99.02 - - 86.22 27.53 16.23 | 30.96 100 221 A \Y,
2483.52 61.62 -12.38 74 48.85 27.47 16.25 | 30.95 | 100 221 P \%
2483.52 46.81 -7.19 54 34.04 27.47 16.25 | 30.95 100 221 A \Y,
* 2467 105.35 - - 92.54 27.53 16.24 | 30.96 | 301 136 P H
* 2467 97.76 - - 84.95 27.53 16.24 | 30.96 | 301 136 A H
2484.32 60.1 -13.9 74 47.33 27.47 16.25 | 30.95 | 301 136 P H
802.11g
2483.52 46.04 -7.96 54 33.27 27.47 16.25 | 30.95 | 301 136 A H
CH 12
* 2467 100.6 - - 87.79 27.53 16.24 | 30.96 127 223 P V
2467MHz
* 2467 92.93 - - 80.12 27.53 16.24 | 30.96 127 223 A \%
2483.56 57.93 -16.07 74 45.16 27.47 16.25 | 30.95 127 223 P V
2483.56 43.65 -10.35 54 30.88 27.47 16.25 | 30.95 | 127 223 A \%
* 2472 105.59 - - 92.83 27.47 16.24 | 30.95 | 298 134 P H
* 2472 98.1 - - 85.34 27.47 16.24 | 30.95 | 298 134 A H
2487.48 63.91 -10.09 74 51.13 27.47 16.26 | 30.95 | 298 134 P H
802.11g
2483.52 48.17 -5.83 54 35.4 27.47 16.25 | 30.95 | 298 134 A H
CH 13
* 2472 101.01 - - 88.25 27.47 16.24 | 30.95 118 223 P \%
2472MHz
* 2472 93.4 - - 80.64 27.47 16.24 | 30.95 118 223 A \Y,
2485.56 58.13 -15.87 74 45.35 27.47 16.26 | 30.95 118 223 P \Y,
2483.52 45.79 -8.21 54 33.02 27.47 16.25 | 30.95 118 223 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.119 4824 3843 |-3557| 74 567 | 313 | 959 5916 | 100 | 0 | P | H
CHO1
2412MHz 4824 37.95 -36.05 74 56.22 31.3 9.59 59.16 100 0 P \Y
4874 39.48 -34.52 74 57.77 31.3 9.58 59.17 100 0 P H
802.11g
7311 45.15 -28.85 74 56.47 36.2 11.66 | 59.18 100 0 P H
CH 06
4874 41.64 -32.36 74 59.93 313 9.58 59.17 100 0 P \Y,
2437MHz
7311 46.43 -27.57 74 57.75 36.2 11.66 | 59.18 100 0 P \Y
4924 38.09 -35.91 74 56.33 31.37 9.57 59.18 100 0 P H
802.11
? 7386 42.48 -31.52 74 53.46 36.5 11.67 | 59.15 100 0 P H
CH 11
4924 37.52 -36.48 74 55.76 31.37 9.57 59.18 100 0 P \Y,
2462MHz
7386 41.96 -32.04 74 52.94 36.5 11.67 | 59.15 100 0 P \Y
4934 36.81 -37.19 74 55.07 31.37 9.56 59.19 100 0 P H
802.11g
7401 43.14 -30.86 74 54.08 36.53 11.67 | 59.14 | 100 0 P H
CH 12
4934 37.14 -36.86 74 55.4 31.37 9.56 59.19 100 0 P \Y
2467MHz
7401 42.82 -31.18 74 53.76 36.53 11.67 | 59.14 | 100 0 P V
4944 37.74 -36.26 74 55.97 314 9.56 59.19 100 0 P H
802.11g
7416 43.92 -30.08 74 54.83 36.53 11.69 | 59.13 100 0 P H
CH 13
4944 37.49 -36.51 74 55.72 314 9.56 59.19 100 0 P V
2472MHz
7416 44.11 -29.89 74 55.02 36.53 11.69 | 59.13 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.17 65.66 -8.34 74 52.89 27.6 16.16 | 30.99 355 133 P H
2390 49.58 -4.42 54 36.81 27.6 16.16 30.99 355 133 A H
802.11n * 2412 109.77 - - 96.97 27.6 16.18 | 3098 | 355 | 133 | P | H
HT20 * 2412 102.39 - - 89.59 27.6 16.18 | 30.98 355 133 A H
CHO1 2389.065 56.3 -17.7 74 43.53 27.6 16.16 30.99 100 215 P \%
2412MHz 2390 45.14 | -8.86 54 32.37 27.6 16.16 | 3099 | 100 | 215 | A | V
* 2412 102.7 - - 89.9 27.6 16.18 30.98 100 215 P \%
* 2412 95.36 - - 82.56 27.6 16.18 | 30.98 100 215 A \%
2389.59 72.44 -1.56 74 59.83 27.6 6.24 31.15 276 145 P H
2390 53.15 -0.85 54 40.54 27.6 6.24 31.15 276 145 A H
802.11n * 2417 115.45 - - 102.79 | 27.6 6.27 | 3113 | 276 | 145 | P | H
HT20 * 2417 107.84 - - 95.18 27.6 6.27 31.13 276 145 A H
CH 02 2387.805 63.53 -10.47 74 50.93 27.6 6.23 31.15 130 224 P \%
2417MHz 2390 4783 | -6.17 54 35.22 27.6 6.24 | 3115 | 130 | 224 | A | V
* 2417 108.99 - - 96.33 27.6 6.27 31.13 130 224 P \%
* 2417 101.84 - - 89.18 27.6 6.27 31.13 130 224 A \%
2389.8 55.51 -18.49 74 42.74 27.6 16.16 | 30.99 308 136 P H
2389.52 43.7 -10.3 54 30.93 27.6 16.16 30.99 308 136 A H
* 2437 114.76 - - 101.92 27.6 16.21 30.97 308 136 P H
* 2437 107.38 - - 94.54 27.6 16.21 30.97 308 136 A H
802.11n 2484.88 55.2 -18.8 74 42.43 27.47 16.25 30.95 308 136 P H
HT20 2483.62 43.56 -10.44 54 30.79 27.47 16.25 30.95 308 136 A H
CH 06 2320.22 53.45 -20.55 74 40.63 27.77 16.07 31.02 100 228 P \%
2437TMHz 2389.66 42,68 |-11.32 54 29.91 27.6 16.16 | 3099 | 100 | 228 | A | V
* 2437 109.97 - - 97.13 27.6 16.21 30.97 100 228 P \%
* 2437 102.15 - - 89.31 27.6 16.21 30.97 100 228 A \%
2485.51 54.27 -19.73 74 41.49 27.47 16.26 30.95 100 228 P \%
2483.5 42.94 -11.06 54 30.17 27.47 16.25 30.95 100 228 A \%
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* 2457 115.96 - - 103.31 | 27.53 631 | 3111 | 303 | 142 | P | H
* 2457 107.76 - - 95.11 27.53 6.31 | 31.11 | 303 | 142 | A | H
802.11n 2486.96 71.8 2.2 74 59.17 27.47 6.34 311 | 303 | 142 | P | H
HT20 2483.52 52.83 -1.17 54 40.21 27.47 6.33 311 | 303 | 142 | A | H
CH 10 * 2457 110.53 - - 97.88 27.53 6.31 | 3111 | 121 | 222 | P | V
2457MHz | * 2457 103.04 - - 90.39 27.53 6.31 | 31.11 | 121 | 222 | A | V
2485.24 70.86 -3.14 74 58.23 27.47 6.34 311 | 121 | 222 | P | V
2483.52 49.2 -4.8 54 36.58 27.47 6.33 311 | 121 | 222 | A | V
* 2462 110.03 - - 97.23 2753 | 16.23 | 30.96 | 100 | 101 | P | H
* 2462 102.5 - - 89.7 2753 | 16.23 | 30.96 | 100 | 101 | A | H
802.11n 2484.04 63.35 | -10.65 74 50.58 27.47 | 16.25 | 3095 | 100 | 101 | P | H
HT20 2483.52 50.42 -3.58 54 37.65 2747 | 16.25 | 3095 | 100 | 101 | A | H
CH 11 * 2462 104.91 - - 92.11 2753 | 16.23 | 3096 | 100 | 224 | P | V
2462MHz |+ 2462 97.44 - - 84.64 2753 | 16.23 | 3096 | 100 | 224 | A | V
2483.52 60.07 |-13.93 74 47.3 2747 | 16.25 | 3095 | 100 | 224 | P | V
2483.52 46.75 -7.25 54 33.98 27.47 | 16.25 | 3095 | 100 | 224 | A | V
* 2467 107.55 - - 94.74 2753 | 16.24 | 30.96 | 338 | 136 | P | H
* 2467 99.13 - - 86.32 2753 | 16.24 | 30.96 | 338 | 136 | A | H
802.11n 2484.04 62.99 | -11.01 74 50.22 2747 | 16.25 | 3095 | 338 | 136 | P | H
HT20 2483.6 47.56 -6.44 54 34.79 2747 | 16.25 | 30.95 | 338 | 136 | A | H
CH 12 * 2467 101.61 - - 88.8 2753 | 16.24 | 3096 | 100 | 227 | P | V
2467MHz | * 2467 94.08 - - 81.27 27.53 | 16.24 | 3096 | 100 | 227 | A |V
2486.68 60.96 | -13.04 74 48.18 27.47 | 16.26 | 3095 | 100 | 227 | P | V
2483.6 45.28 -8.72 54 32.51 2747 | 16.25 | 3095 | 100 | 227 | A | V
* 2472 105.41 - - 92.65 2747 | 16.24 | 3095 | 298 | 132 | P | H
* 2472 97.98 - - 85.22 27.47 | 16.24 | 3095 | 298 | 132 | A | H
802.11n 2485.04 63.47 |-10.53 74 50.69 2747 | 16.26 | 3095 | 298 | 132 | P | H
HT20 2483.52 48.99 -5.01 54 36.22 27.47 | 16.25 | 3095 | 298 | 132 | A | H
CH 13 * 2472 101.26 - - 88.5 2747 | 16.24 | 3095 | 132 | 224 | P | V
2472MHz |+ 2472 93.64 - - 80.88 27.47 16.24 | 3095 | 132 | 224 | A | V
2483.52 56.78 | -17.22 74 44.01 2747 | 1625 | 3095 | 132 | 224 | P | V
2483.52 45.72 -8.28 54 32.95 2747 | 16.25 | 3095 | 132 | 224 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
802.11n
4824 37.32 |-36.68 74 55.59 31.3 9.59 | 59.16 | 100 0 P | H
HT20
CH 01
4824 37.08 |-36.92 74 55.35 31.3 9.59 | 59.16 | 100 0 P |V

2412MHz
802.11n 4874 37.53 |-36.47 74 55.82 31.3 9.58 | 59.17 | 100 0 P | H

HT20 7311 46.58 | -27.42 74 57.9 36.2 11.66 | 59.18 | 100 0 P | H

CH 06 4874 39.63 |-34.37 74 57.92 31.3 9.58 | 59.17 | 100 0 P |V
2437MHz 7311 4503 |-28.97 74 56.35 36.2 11.66 | 59.18 | 100 0 P |V
802.11n 4924 38.72 |-35.28 74 56.96 | 31.37 9.57 | 59.18 | 100 0 P | H

HT20 7386 41.87 |-32.13 74 52.85 36.5 11.67 | 59.15 | 100 0 P | H

CH 11 4924 37.64 |-36.36 74 55.88 | 31.37 9.57 | 59.18 | 100 0 P |V
2462MHz 7386 42.06 |-31.94 74 53.04 36.5 11.67 | 59.15 | 100 0 P |V
802.11n 4934 37.77 |-36.23 74 56.03 | 31.37 9.56 | 59.19 | 100 0 P | H

HT20 7401 42.12 |-31.88 74 53.06 | 36.53 | 11.67 | 59.14 | 100 0 P | H

CH 12 4934 36.83 |-37.17 74 55.09 | 31.37 9.56 | 59.19 | 100 0 P |V
2467MHz 7401 427 -31.3 74 53.64 36.53 | 11.67 | 59.14 | 100 0 P |V
802.11n 4944 36.98 |-37.02 74 55.21 31.4 9.56 | 59.19 | 100 0 P | H

HT20 7416 43.6 -30.4 74 5451 | 36.53 | 11.69 | 59.13 | 100 0 P | H

CH 13 4944 36.42 | -37.58 74 54.65 314 9.56 | 59.19 | 100 0 P |V
2472MHz 7416 43.48 |-30.52 74 54.39 36.53 | 11.69 | 59.13 | 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9 of C12
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FCC RADIO TEST REPORT

Report No. : FR941514-01C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 2416 |-15.84 40 30.88 25.2 0.7 32.62 - - P H
147.37 32.67 -10.83 43.5 46.16 17.36 1.65 325 - - P H
208.48 34.22 -9.28 43.5 49.56 15.2 1.95 32.49 - - P H
262.8 38.09 -7.91 46 48.41 20 2.2 32.52 | 100 0 P H
2 AGHz 478.14 29 -17 46 35.22 | 23.56 2.79 | 3257 - - P | H
802.11n 655.65 29.94 |-16.06 46 32.52 26.59 3.32 32.49 - - P H
HT20 40.67 32.03 -7.97 40 44.39 19.4 0.84 32.6 - - P \%
LF 146.4 25.07 |-18.43| 435 38.59 17.34 1.64 325 - - P |V
201.69 29.64 -13.86 435 45.11 15.07 1.95 32.49 - - P \%
260.86 38.32 -7.68 46 48.65 20 2.19 32.52 | 100 0 P |V
546.04 28.72 -17.28 46 33.58 24.62 31 32.58 - - P |V
744.89 32.3 -13.7 46 32.89 28.2 3.52 32.31 - - P \%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C10 of C12
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C11 of C12
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C12 of C12
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Appendix D. Radiated Spurious Emission Plots

Andy Yang, Karl Hou, Leo Liu, and Temperature : 23.2~26.1°C

Test Engineer : )
BigShow Wang Relative Humidity : [50.3~56.2%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number : D1 of D61
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0 Horizontal Fundamental

1000 y 1000
700) ~\/ 700]
00— / 600
. pnarseith, el e et ae s |
50.0f e 500tk it b
100
Fromocy ) Heawncy
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWTAuto {REWATO00 000K+ 2 VBW-3000/000K- 1z SWT-Auto
Detector :Peak Detector Peak
Peak Project +941514-01 Project $941514-01
Mode 1 Mode 10
.
10
w9
w00
09 /[ Ay 09 I AVG 54

N
400 00— S
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode :10 Mode 10

TEL : 886-3-327-3456 Page Number : D2 of D61
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019.07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o) .
1000 1000
900 90
500 800 PERK 74
700 700 L
500 60 |
; P UL P D AP SO 0 o e acmne
5. 00 s
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsia-o1 Project oats1a.01
Mode 110 Mode B
1 (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1
1000 1000
.
900/ f %0.0|
w00 / s00
700 700
s0q J sad e —————
e
400 B S B S S
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 110 Mode 10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

A (¢Buvim) Date: 2019.07.14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 \ 1000
900 90
700 \ 700
60.0) N’/ﬂ 60| f
h PUUOH P | | PR
509 0.0} AR s T
400 400
300 s00f
209 200
100 100
3102320, 2340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a01
Mode B Mode B
A (¢Buvim) Date: 2010.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 /V‘ 1000
900 904
800 80
700 \ 704
500 /\, v 60 W
500 504
I s | R
400 B R e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode B Mode 1

TEL : 886-3-327-3456 Page Number : D4 of D61
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

0 Horizontal Fundamental

A (@Buvim) Date: 2019.07-14

PEAK_BE 74

700)
s00)

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI5-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak poretonpe Left blank

Mode. 11

A (@BuVim) Date: 2019.07.14

600) Y, AVG_BE_54]

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. Left blank
11

Mode.

TEL : 886-3-327-3456 Page Number : D5 of D61
FAX : 886-3-328-4978
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A (¢Buvim) Date: 2019.07.14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PERK 74
700 700
500 - 60
PR | W ou————
00| et
400 400
300 s00f
209 200
100 100
3102320, 340, = 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a01
Mode B Mode B
A (¢Buvim) Date: 2010.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
o s
800 80
700 700
500 60 W
500) Y 500 T -
—
400 B R e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode B Mode 1

TEL : 886-3-327-3456 Page Number : D6 of D61
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

0 Vertical Fundamental

A (@Buvim) Date: 2019.07-14

800) PEAK_BE 74
700)
s00) i

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI5-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak poretonpe Left blank

Mode. 11
o E—

i

609 N AVG_BE 54|

m .

"
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. Left blank

Mode 11

TEL : 886-3-327-3456 Page Number : D7 of D61
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR941514-01C

1 ¢Buvim) Date: 2019-07-14 el @Buvim) Date: 2019.07-14
1300 1300
1200 1200
100]_ o)
1000 L 1000
~
900 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 TN 1 60
i protse! Mot
508 B A T N P 50,00 AN B bt
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 12 Mode 12
A (¢Buvim) Date: 2019.07.14 evel (BuVim) Date: 2019.07.14
1300 1300
1200 1200
1100 ol
to0a T 1000
900 "\\ 904
800 80
700 \ 700
bl VT AVG_BE 54 e A 54
500 ~Jt 504 I ——— =
400 = B I e s
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 12 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 ¢Buvim) Date: 2019-07-14 el @Buvim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000/ 1000
90 \ 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 60
gt | napoimnemint e
500 0.0 s s bt S
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46924912453 24952457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 12 Mode 12
A (¢Buvim) Date: 2019.07.14 evel (BuVim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
N
609 G BE 54| e A 54
500 504 J —=
400 S S S| B I E e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 12 Mode 2
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Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal Fundamental

A (@Buvim)

Date: 20190714 el (9BuVim) Date: 20190744

uwu/M 1000
00|

Avg.

PEAK_BE 74 200 PEAK 74|
T T bt = -
w00 bl ! R OO ST BUION SO e v | MR S
9
oy i ooy i
sie 03cHIHY site 03cHI5HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL
RWI000.000KHz VBWS3000000KHz SWTAuto RBW:I000000KHz VBW3000000KHz SWT-Auto
Detector : Peak Detector : Peak
Peak Project oats1a-o1 Project oats1a.01
Mode 5 Mode B

s00) \ 800)

700 700

600 \/ﬂ G BE 54 609 G54
50.) N\ N 50,0 R N ! —
40.0| 40,0

300 300

200 200

100 109

60 2462455 24672468 2471 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 2500 700, 3000
Froquency (H:) Froquency (H:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector :Peak Detector Peak

Project :941514-01 Project 941514-01

Mode 213 Mode 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

0 Vertical Fundamental

1 ¢Buvim) Date: 2019-07-14 el @Buvim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 1000
900 /v-\\ 90
209 PEAK_BE 74 00 PEAK 74
700 AN 700
500 60
R 1
508 R SOV PR R AV A 500 stk hed
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46924912493 24952497, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a.01
Mode 13 Mode 13
A (¢Buvim) Date: 2019.07.14 evel (BuVim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 N 1000
00 904
800 80
700 700
609 Y G BE 54| e A 54
500 N 504 —
400 =SS S EEeEEER O N e e
300 300
200 200
109 100
7460 2463.2465.2467.2469.2471. o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 13 Mode 13

TEL : 886-3-327-3456 Page Number : D11 of D61
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FCC RADIO TEST REPORT

Report No. : FR941514-01C

1 ¢Buvim) Date: 2019-07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 60
) vt Vasisoaieantoonsiter
500 e S W PR 0.0 b Nt
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsia-o1 Project oats1a01
Mode B Mode 114
A (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
o A wd
v
800 / 800
700 \\ 700
609 \ G BE 54| e A 54
so0f/ ~ L 504 —
400 S B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 w00 1500, 1700, 200 200 2600 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 114 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019-07-14

PERK_BE 74

TN

s SUC TSNV RN W o

el (9B

Date: 20190714

PEAK 74|

IR ) p—"———|
500

400
s00f
200
100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Freauency (MHz)
$03CHISHY site +03CHI5-HY
+ PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak Detector +Peak
Peak oatsia-o1 Project oats1a01
B Mode 114
A (¢Buvim) Date: 2019.07.14 evel 4By Date: 2019.07.14
1300
1200
ol
1000
LT 904
80
700
\CE 504 — — =
B R S S S B
300
200
100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
+03CHISHY site 03CHIS-HY
+ AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
+Peak Detector Peak
AVg . :941514-01 Project 941514-01
114 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.07.28 1 (080 Date: 2019.07.28
1309 1300)
1200 1200)
1100 = 100
1009 1000)
s00 90|
700) b 70| |
500 600
BRI e Lo SpTPRe
500 ol 50.0{singinrir bbbl
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 7300 To00 100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project $941514-01 Project +941514.01
Mode 1 Mode 15
Setting 16 Setting 116
) @Buvim) Date: 2019.07.28 o 0B Date: 20190728
1300 1300)
1200 1200)
1109 09
1000 = 1000)
s00 90|
800 a0
700) 700
s fi .
500 s04] e e —|
B S e B T s e e
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 7300 2100 200 7500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 115 Mode 15
Setting 16 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-07.28 el @Buvim) Date: 2019.07.28
1300 1300
1200 1200
110 o)
1000 - 1000
s00 e 500
500 800 PEAK 74
700 700
5
500 60
P, L —————
500 e = 0.0 st At b A
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a.01
Mode 115 Mode 115
Serting :16 Setting 16
1 (¢Buvim) Date: 2019.07.28 evel (BuVim) Date: 2019.07.28
1300 1300
1200 1200
10 ol
1000 1000
900 F‘” 904
800 1 80
700 700
500 60 W
500 | 500) i e | e
400 B e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 115 Mode 15
Setting :16 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Horizontal

Fundamental

1 g

) Date: 20190904

vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| 1o
1000 1000
s0.f - 90
209 s PEAK 74
700] v 704 f
s00) M 60
A i
s00| PY NS TR E— S
400 400
s00f 300
200 200
100 100
310 2520, 740, 250, D 2400, 215 000 00, 500 700 1800 zi00 2300, Z500. 27, 000
Freauency (MiHz) Frequency (M)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project - oatsia-on Project oars1a01
A (¢Buvim) Date: 2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
1000 ~ 1000
o I
300 ! 80
700 = 700
500 60 W
500 - 50 i e e S e e
400 P R e
300f 300
200f 200
100 100
2510 2320, 740 260, 70, 2400 215 000 00, 500 700 1500 Zi00 2300 Z500. 270, 000
Frequency (Mi:) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +941514-01 Project 941514-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Vertical

Fundamental

1 (¢Buvim) Date: 20190904 vel (@Buvim) Date: 2019.09.04
1300 1300
1200 1200
10| 1o
1000 1000
s0.f 90
209 s PEAK 74
700 T 700
o p- 9 _j LWW"WW"
-
500 00| iSO
400 400
s00f 300
200 200
100 100
310 2520, 740, 250, D 2400, 215 000 00, 500 700 1800 zi00 2300, Z500. 27, 000
Freauency (MiHz) Freauency (MHz)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project - oatsia-on Project oars1a01
A (¢Buvim) Date: 2019.09.04 vel (@Buvim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
1000 1000
a0 /, a0
300 80
700 700
500 60 W
s00| s0q] e e
— i ———— =
400 B RE Ry m
300f 300
200f 200
100 100
2510 2320, 740 260, 70, 2400 215 000 00, 500 700 1500 Zi00 2300 Z500. 270, 000
Frequency (Mi:) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition AVG_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +941514-01 Project 941514-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D17 of D61



ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@Buvim)

el (9B

Date: 20190714

1300
1200
o)
1000

sy [ e———
500t g

¥
|

400
s00f
200
100
340, Z0. 2. 2400, 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
$03CHISHY site +03CHI5-HY
+ PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
+Peak Detector +Peak
Peak oats1a-o1 Project oats1a01
i1 Mode 116
evel (¢Bu Date: 2019.07.14
1300
1200
ol
1000
904
80
700
/ e A 54
—r 504 AR S ——
J I I R B S
300
200
100
240, 260, 230, 2400, 000 w00 1500, 1700, 200 200 2600 2700, 3000
Froquency (MHz) Freauency (MHz)
+03CHISHY site 03CHIS-HY
+ AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
+Peak Detector Peak
AV g . :941514-01 Project 941514-01
i1 Mode 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

0 Horizontal Fundamental

A (@Buvim) Date: 2019.07-14

10,0}
1000)
900
00 PEAK_BE 74

o MMWVW 1

Wb,

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI5-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak poretoncpe Left blank

Mode. ‘16

A (@BuVim) Date: 2019.07.14

c00 \ G B 54

109

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. Left blank
116

Mode.

TEL : 886-3-327-3456 Page Number : D19 of D61
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Peak

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

:941514-01
‘16

A @Buvim) Date: 2019-07-14
ettt
102320, 7540, 2360, D 2400, 220, 2840, 22
Frequency (MHz)
+03CHIB-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL

el (9BuVim)

Date: 20190714

80 f

PEAK 74|

700
600)

500} At st s bt e

000 W00 500 700 1900 2100 2300,

Frequency ()

site +03CHI5-HY

Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 941514-01

Mode 116

2700, 3000

Avg.

A (@BuVim)

Date: 2019.07-14

e

i

3102320, 2340 2360,

Detector

2380, 2400,
Frequency (iHz)
+03CHIS-HY

Condition * AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
:941514-01
116

2420, 2440, 2450

evel @Buvim)

Date: 20190714

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MiHz)

Site 03CHI5-HY

Condition * AV6_54 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Deftector Peak

Project 941514-01

Mode 16

2700, 3000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

1 (¢Buvim) Date: 2019.07-14
1300
1200
110
|t
1000
509
700
W
500 iy
Wik, 7
500
400
300
209
100
430 2440 2050, 2460, 2470, 2480, 2090, 2
Frequency (Wiz)
site $03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Peak et oatoie0r Left Blank
Mode ‘16
A (¢Buvim) Date: 2019.07-14
1300
1200
1109
1000
s0d \
800
N
700 T
609 \ G BE 54
500 e
400 ——
300
200
109
430 2440 2050, 2460, 2470 2480, 240, 2
Frequency (MHz)
site +03CHISHY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg . Project :941514-01 L eft B | an k
Mode i1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Horizontal

Fundamental

A @B Date: 2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200 .
Mgt 1o
™
1000 \ 1000
90| W“"Wu% 900
209 M”“VW EAK B 74| 04 PEAK 74
700 o 700
i WWJ
509 i, 60
A . W S———
50| 50.0{iabnst et A
400 400
s00f 300
200 200
100 100
1460 2463.2465.2467 24692471, 451.2463.2405.2487.2489.2491 2493 2495 2497, 2500 000 W00, 500 700 1800 zio0  Z300. 2500, 27, 000
Frequency (i) Frequency (M)
site $03CHIS-HY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project - oatsia-on Project oars1a01
) @Buvim) Date: 2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
mnoﬁ 1000
s0.| 90
700 —— 700
o) N AV BE 54 e W6 54
50| S 504 -
= - — 7 —
400 I B By B B
300f 300
200f 200
100 100
2450 2463.2465. 2467 2468, 2471 405.2407.2409.2491 2493, 2452457, 2500 000 W00, 500 700 1500 Zi00 2300 2500 270, 3000
Frequency (HiHz) Frequency (MHz)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +941514-01 Project 941514-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D22 of D61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Vertical

Fundamental

1 (¢Buvim) Date:2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
1og| 1o i
1009 ‘“*\\ 1000
s0.f 90
o T, oy |
700 M - 700
60| M‘WMM 60.0) J
Moatinn i, i e ———
S0 il by T S
400 400
s00f 300
200 200
100 100
/460 2463.2465.2467 2469.2471. 2473 20752471 2475, 2461 2453, 2455 2457, 2459, 2491 2493, 2495.2497. 2500 000 W00, 500 700 1800 zio0  Z300. 2500, 27, 000
Frequency (HHz) Frequency (M)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project - oatsia-on Project oars1a01
A (¢Buvim) Date:2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
1000 1000
o\
700 — 700
=~
609 ~ AV BE 54 e W6 54
s0q) Sl 50 T g
S S - —
400 — J i EENI s m
300f 300
200f 200
100 100
2450 2463.2465. 2467 2468, 2471 405.2407.2490.2491 249024952497, 2500 000 W00, 500 700 1500 Zi00 2300 2500 270, 000
Frequency (HiHz) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition AVG_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +941514-01 Project 941514-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 ¢Buvim) Date: 2019-07.28 el @Buvim) Date: 2019.07.28
1300 1300
1200 1200
OOl o)
1000 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 60
500 [t et 500l st bbb i 2K o e
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 17 Mode 17
Seeting 1155 Seeting 155
A (¢Buvim) Date: 2019.07.28 evel (BuVim) Date: 2019.07.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
609 i — G BE 54| e I A 54
500 = 50 g —
S I N | — =
400 e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 17 Mode 17
Seeting 1155 Seeting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

0 Vertical Fundamental

1 ¢Buvim) Date: 2019-07.28 el @Buvim) Date: 2019.07.28
1300 1300
1200 1200
1100 o)
1000 1000
900 90
00 W, PEAK_BE 74 800 PEAK 74}
700) "W\AMW 700/ 1
500 60
e N B SR o o= = e T
500 50
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 17 Mode 17
Seeting 1155 Seeting 155
A (¢Buvim) Date: 2019.07.28 evel (BuVim) Date: 2019.07.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
609 —— G BE 54| e A 54
— BE X
—
500 X
- sad — [ ——
400 B N e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 17 Mode 17
Seeting 1155 Seeting 155

TEL : 886-3-327-3456 Page Number : D25 of D61
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Fundamental

1 ¢Buvim) Date: 2019-07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 s 1000
o T g
209 PEAK_BE 74 00 PERK 74
700 700
1
500 RS T 60
p bttt X v i) o o
509 b T
400 40
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a01
Mode Bt Mode 118
A (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
00 904
800 80
700 700
N
609 Y G BE 54| e A 54
500 X
N T 504 — . S—
400 B B e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 218 Mode 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

0 Vertical Fundamental

A (@Buvim) Date: 20190714 el (9BuVim) Date: 20190744

1000
| iy
00| 90|

800 PERK_BE 74 200 PEAK 74|
700) 700
s00) | 600)

50.0| 50.0| MW’“’WW
9
oy i ooy i
sie 03cHIHY site 03cHI5HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
RBWI000 000Kz VBWS3000000KHz SWTAuto RBW:I000000KHz VBW3000000KH? SWT-Auto
Detector : Peak Detector : Peak
Peak Project oatsta-o1 Project oats1a01
Mode 18 Mode ‘8
a0 §

709 700)
609 AVG_BE_54] 609 AVG 54
500 s00] = —

400 B I B B B

300 300

200 200

109 100

1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 218 Mode 18

TEL : 886-3-327-3456 Page Number : D27 of D61
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

1 ¢Buvim) Date: 2019-07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 P 1000
00— \ 90
00 / [PEAK_BE 74 800 PEAK 74|
700 . 700
500 60
e — B O SN B o e o oo
500 0.0}
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-or Project oats1a01
Mode 119 Mode 119
A (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 S 904
i \
700 S 700
609 3 G BE 54| e A 54
so| | - 50 —
400 e R B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode B Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-07-14 el @Buvim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 = 1000
900 P et A i e o 90|
209 PEAK_BE 74 00 PEAK 74
700 700
500 \wm 60
500 ottt st s, s00)
400 400
300 s00f
209 200
100 100
460 2463.2465.2467.2469. 2471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-or Project oats1a01
Mode 119 Mode 119
A (¢Buvim) Date: 2019.07.14 evel (BuVim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 f_/‘vﬁ 80
o0l 700
sual o 504 —=
400 400t S T e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode B Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

) (@Buvim) Date: 2019.07.28 1 (080 Date: 2019.07.28
1309 1300)
1200 1200)
1100 e 100
1000) - 1000
s00 90|
300 a0 ek
600 600
a—— S————
500 500t s pa e
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1941514-01 Project +941514.01
Mode 120 Mode 20
Setting 115 Setting 115
) @Buvim) Date: 2019.07.28 o 0B Date: 20190728
1300 1300)
1200 1200)
1109 09
1000 ] 1000)
s00 90|
800 a0
700) 700
500 // 60|
. A6 54
500 504 —
e I
400 a0 g —
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 120 Mode 20
Setting 115 Setting 15

TEL : 886-3-327-3456 Page Number : D30 of D61
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-07.28 el @Buvim) Date: 2019.07.28
1300 1300
1200 1200
110 o)
1000 1000
900 90
500 800 PEAK 74
700 700
500 60 R oo o
[RE RS —————r
500 50,0 s R
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a01
Mode 120 Mode 120
Serting :15 Setting 15
1 (¢Buvim) Date: 2019.07.28 evel (BuVim) Date: 2019.07.28
1300 1300
1200 1200
10 ol
1000 1000
900 7 904
800 80
700 700
500 >, 60 ]
500 X
s 504 — REE——|
400 B I e S
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 120 Mode 20
Setting :15 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO2 2417MHz

0 Horizontal Fundamental

A (@Buvim) Date: 20190904 vel (@Buvim) Date: 2019-09.04
1300] 1300)
1200] 1200)
1100 et 09
1000| 1000)
909 909
200 200 PERK 74

00| 700]
500 600)
. Ao psetsd

et P
500 500 A A
400 400
s00f 300
200 200
100 100
310 2520, 740, 250, D 2400, 215 000 00, 500 700 1800 zi00 2300, Z500. 27, 000
Freauency (MiHz) Freauency (MHz)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project oatsia-on Project oars1a01
Sefting 1195 Setting 195
A (¢Buvim) Date: 2019.09.04 vel (@Buvim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
1000 1000
s0.| 90
300 80
700 700
500 60 W
504
S A IS F—— 504 — ¢ g
409 B I py e B
300f 300
200f 200
100 100
2510 2320, 740 260, 70, 2400 215 000 00, 500 700 1500 Zi00 2300 Z500. 270, 000
Frequency (Mi:) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project £941514-01 Project 941514-01
Sefting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D32 of D61
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO2 2417MHz

Vertical

Fundamental

1 g

)

Date: 2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| 1o
1000 - 1000
s0.f 90
209 s PEAK 74
700 700
7
509 o 60 o
50 it T i o et
400 400
s00f 300
200 200
100 100
310 2520, 740, 250, D 2400, 215 000 00, 500 700 1800 zi00 2300, Z500. 27, 000
Frequency (WH:) Frequency (M)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project oatsia-on Project oars1a01
Sefting 1195 Setting 195
A (¢Buvim) Date: 2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
1000 1000
s0.| 90
300 80
700 700
s e sodl N
s0q) — 50 B —
400 I s e
300f 300
200f 200
100 100
2510 2320, 740 260, 70, 2400 215 000 00, 500 700 1500 Zi00 2300 Z500. 270, 000
Frequency (Mi:) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition AVG_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project £941514-01 Project 941514-01
Sefting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

90.0| s

el (9BuVim)

Date: 20190714

PEAK 74|

[ —

i

-~
500 50.0fp bt A
400 40
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a.01
Mode 221 Mode s21
A (¢Buvim) Date: 2019.07-14 evel (BuVim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
500 \ 904
800 \ 80
700 704 {
w | I
509 ; s00) ——— gl
o R S S S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 221 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

100
.
o -
00 PEAK_BE 74
g
- TR T S
s

T L I L I

eyt
ste oacHsHy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
REWI0030002 VOW-3000000KHz SWTAuto
Detector : Peak
Peak proecr - oatsia-01 Left blan
Mode :21
00
100.0| 7/_vﬁ
o
—
609 RN AVG_BE 54|
500 T
—
o
st
site oacHsHY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. et oatsi4or Left blan

Mode 121

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

0 Vertical Fundamental

A (¢Buvim) Date: 2019-07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 s o)
1000 T 100 i
900 90
00| 00| \
500 60
i (P ——
5. T SRR
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a.01
Mode 221 Mode s21
A (¢Buvim) Date: 2019.07-14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
- |
500 50| X
- — e
400 B R R e S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 221 Mode 2

TEL : 886-3-327-3456 Page Number : D36 of D61
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-07-14.

[,

\WW
T

PEAK_BE 74

430

site
Condition

Detector
Project
Mode

2440, 250, 2460, 2470, 2850,
Frequency (MH2)

$03CHI5-HY

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

:941514-01

s21

2490,

Left Blank

Avg.

A (@BuVim)

Date: 2019.07-14

109

AVG_BE_54]

430

Site
Condition

Detector
Project
Mode

2840, 250, 260, 2470, 2480,
Frequency (MiHz)

+03CHIS-HY

* AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
:941514-01
s21

2490,

2500

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH10 2457MHz

Horizontal

Fundamental

A (@Buvim) Date: 20190904
1300
1200
O[Tt
1000 \
90| BT
PEAK_BE 4]

o) %

vel (dBuvim)

Date: 2019-09.04

1300
1200
1o
1000
90
s00f

PERK 74

700]
600)

Ll

509 500 bt
400 400
s00f 300
200 200
100 100
/460 2463.2465.2467 2469.2471. 2473 20752471 2475, 2461 2483, 2405 2457, 2459, 2491 2493, 2495.2497. 2500 000 W00, 500 700 1800 zio0  Z300. 2500, 27, 000
Freauency (Miz) Freauency (MHz)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project - oatsia-on Project oars1a01
A (¢Buvim) Date: 2019.09.04 vel (@Buvim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
mnoﬁ 1000
s0.| 90
300 L 80
700 \ 700
609 = AV BE 54 e W6 54
s04) —— 500 T -
7 — —
400 Y I E By m o
300f 300
200f 200
100 100
2450 2463.2465. 2467 2468, 2471 405.2407.2490.2491 249024952497, 2500 000 W00, 500 700 1500 Zi00 2300 2500 270, 3000
Frequency (HiHz) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +941514-01 Project 941514-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH10 2457MHz

Vertical

Fundamental

1 (¢Buvim) Date: 20190904 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
1100 1o i
1000 1000
s0.f 90
800 WW PERK B 74| 809 PERK 7]
709 M 700
p PG s w0g
ki st i
50| 500 ey
400 400
s00f 300
200 200
100 100
1460 2463.2465.2467 24692471, 251 457.2460. 24012499 24952497, 2500 000 W00, 500 700 1800 zio0  Z300. 2500, 27, 3000
Frequency (HHz) Frequency (M)
site $03CHISHY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project - oatsia-on Project oars1a01
A (¢Buvim) Date: 2019.09.04 vel (@BuVim) Date: 2019.09.04
1300 1300
1200 1200
10| ol
1000l 1000
90| b 00|
300 80
700 700
-
609 Sy AV BE 54 e W6 54
50.0| ] 500| B | L ——— ~
—
400 N I m m
300f 300
200f 200
100 100
2450 2463.2465. 2467 2468, 2471 405.2407.2490.2491 249024952497, 2500 000 W00, 500 700 1500 Zi00 2300 2500 270, 3000
Frequency (HiHz) Frequency (MHa)
site +03CHISHY Site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition AVG_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +941514-01 Project 941514-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

0 Horizontal Fundamental

1 ¢Buvim) Date: 2019-07.28 el (@BuVim) Date: 2019.07.28
1300 1300
1200 1200
1100 o)
e
1000 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 700
by, |
o RTINS o it anit) -
500 & M 500 st A
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 122 Mode 22
Serting :15 Setting 15
A (¢Buvim) Date: 2019.07.28 evel (@Buvim) Date: 2019.07.28
1300 1300
1200 1200
10 ol
1000~ 1000
900 It 904
800 80
700 700
609 T G BE 54| e | A 54
50 = 500) S | S S———,
N —
400 B N e S B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 122 Mode 22
Setting :15 Setting 15

TEL : 886-3-327-3456 Page Number : D40 of D61
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

A (@Buvim) Date: 2019.07.28

el (@Buvim) Date: 2019.07.28
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 \Ww PEAK_BE 74 00 PEAK 74
700 700
500 WWW e 600
o ey
Wbt et
509 ] 50.0f i it
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 122 Mode 22
Serting :15 Setting 15
A (¢Buvim) Date: 2019.07.28 evel (BuVim) Date: 2019.07.28
1300 1300
1200 1200
10 ol
1000 1000
R e 904
800 80
700 700
500 60
—— G BE 54| A 54
500 s 504 ]
1 N P O s e
400 B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 122 Mode 22
Setting :15 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

Horizontal

Fundamental

A (@Buvim)

Date: 2019.07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
B R e 1000
s00 \ 500
209 PEAK_BE 74 00 PEAK 74
700 \‘lr“ 700
- PO S R————
509 Y, S I am— NP ST L
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a01
Mode :23 Mode :23
A (¢Buvim) Date: 2019.07.14 evel (BuVim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 SRR 504
~————— =
400 Y e I E
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode i23 Mode 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D42 of D61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

Vertical

Fundamental

1 @BV

)

Date: 2019-07-14

el (@Buvim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
10001 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 WA, 60 o
s09) ottt bosisisnsin O A ST S Py s S |
0t
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project oatsta-o1 Project oats1a01
Mode :23 Mode :23
A (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 \ 700
609 Y G BE 54| e A 54
500 N 504 e S
400 I R e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode i23 Mode 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Fundamental

1 ¢Buvim) Date: 2019-07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
analy] ; s00
p B S VTR | PP |
509 Y S ———— ——————
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 24 Mode 24
A (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 //‘_’_'V\ 904
800 80
o/
w00/ e B 54 s0g) o)
500 ——| 504 —
e e e o . —
400 B N R S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :941514-01 Project 941514-01
Mode 24 Mode 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR941514-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

0 Vertical Fundamental

1 ¢Buvim) Date: 2019-07-14 el (@BuVim) Date: 2019.07-14
1300 1300
1200 1200
110 o)
1000 I e 1000
900 ”‘/“ 909
800 PEAK BE_74 80 PEAK T4
700) / 00|
500 60
” A et o s
500 S 50.0] i o b [frans
400 40
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector  Peal Detector +Peak
Peak Project oats1a-o1 Project oats1a01
Mode 24 Mode 24
A (¢Buvim) Date: 2019.07.14 evel (@Buvim) Date: 2019.07.14
1300 1300
1200 1200
10 ol
1000 1000
900 e 904
wwaf-—/” 204
100 / 700
w01/ A G BE 54| e A 54
sual / 504
- S P ——
400 Y B S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :941514-01 Project 941514-01
Mode 24 Mode 24

TEL : 886-3-327-3456 Page Number : D45 of D61
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FCC RADIO TEST REPORT

Report No.

: FR941514-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Date: 20190713 J Date: 20190713
1300
1200
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504
PEAK 74 50 pEA T4
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i g [
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104 1
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006, 6000, 3000, 10000, 72000, TA000. 6000, 18000, 70008, 22000, 250 G0 4000, 6000 8000 70000, 12000, 14000 76000, 78000, 20000, 22000 35000
Freauency (WHI) Freauency (WHz)
site £03CHIS-HY
:PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Detector Peal
Project 941514.01
Mode ‘10

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-07-13 el (9BuVim)
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4 3m 9120D_15_1620 VERTICAL

Peal
Project £941514-01
Mode 1

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-07-13 el (9BuVim)
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-HY
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-07-13
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Project
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-07-13
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Project
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.» FR941514-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 (dBuvim) Date: 201907-30 A a8y Date: 2019.07-30
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Frequency (MHz) Freauency (WD)
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Condition +PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector +Peal
Project :941514-01 Project 941514-01
Mode 115 Mode :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH12 2467MHz
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR941514-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH13 2472MHz

Horizontal

Vertical

Peak
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Appendix E. Duty Cycle Plots

VBW Duty
0
Band Duty Cycle(%) | T(us) | 1/T(kHz) Setting |Factor(dB)
802.11b 100.00 - - 10Hz 0.00
802.11g 100.00 - - 10Hz 0.00
2.4GHz 802.11n HT20 100.00 - - 10Hz 0.00
802.11b
Spectrum (mvﬂ
Ref Level 30.00 dém Offset 25.50 dB @ RBW 10 MHz
o Att 20 dB @ SWT Sms & VBW 10 MHz
SGL
@ 1Pk Max
M1 D3[1] 0.01dB
A ¥ pa 620,00 ps
M1[1] 21.07 dBm
i 595.00 ps
0 dBm
-10 dem
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dem
CF 2.412 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 595.0 ps 21.07 dBm
D2 M1 1 620.0 ps 0.01 dB
D3 M1 1 620.0 ps 0.01 dB
i ] Ready T y
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J Ready

THE END
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